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Test Report

NUMBER : TSNH00261532

Applicant : Chybond Materials Co., Ltd Date : Mar 05,2018
No. 27 Xingguang Road, Zhongbei Town, Xiging District,
Tianjin China

Attn :Fancy Yang

Sample Description:
One (1) submitted sample said to be
Item Name :Microfiber facial fabric

Tests Conducted:
As requested by the applicant, for details refer to attached page(s).

Conclusion:
Tested Sample Standard Result
Submitted sample Client’'s Requirement on Extractable Heavy Metals Pass

- Antimony (Sb)

To be continued
Authorized By :
For Intertek Testing Services
(Tianjin) Ltd.
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David Zhang
Senior Manager
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